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= 2138 Sayta/Page s 1
MILL TEST CERTIFICATE Sovk TashiDateof ispatch . e
Adress : Bang Mahallesi.1805/3 Sokak.No:S/A Gebze Kocaeli. Sertifika Tarihi/Certificate Date H 71412025
Tel :+90 262 644 00 20 PBX ‘M&imri Adh ve Adrexil LLC METALICA-ZUEY EN 10219 NO: 2138-CPR-250/22 Sentifika Normu/Certificate Norm $ EN 10204:2004/3.4
::x b:*sq 216 5154::6 3 . Name: and Addross of the Customer: MD-2028, Moldova, Chisinau #1, G. Axaki, 62 - 22 - Satrs BelgesilOrder No 1 SSPAD17089
el ! Lcom.! .
www.sonmeziermetal EN 10219 DOP NO: SNM.DOP.001 T N5 . HXXB5O
riin Bilgisi ve Mekanik Testler/Product Information and Mechanical Tests
Sira e E£bat Barkod élim - ok Gretim Normu Kalite s ¥s € NBOes | N.YORO | N.Sed 5 - 'f :l YT | Nsew [NGemgig]  HY Hr
ftom Type Ske Barcode Heat Production Norm Steel Grade amm? | Nimm? % 5. tocation | S.Ditection |  S.Type 3 - . 04 °c siype | SWidth | BAR ;‘r:
1 14.0 mm Plaka| 15006000 | B00D374234 | NO331 09-210 130486 S5PA-01708% UR20-058893 S2354R 308 472 283
2 20.0 mm Plaka| 1500:6000 | B000265177 | PAMY 259-201 1425 SSPA-017089 UR20-057277-002-001 S235JR 292 445 308
3 250 mm Plakal 1500x6000 | B0O00397954 | PA02412-204 71264 SSPA-017089 UR20-062882-052-001 S235JR 298 459 318
4 Digitally signed by{Munteanu Mihail
5 Date: 2024.10.10 17:10:35 EEST
Reason: MoldSign Signature
Location: Moldova r<Yxll|la
I | SLICAH
[MOCDOVA'EUROPEANA | \ Kimyasal ve D:Qer Testler { cnemscal and Other Tests
Swa Barkoxt c Si S Mn = ¥o N Cu T Nb Ceq CENW CEPCM " Heat Treatment vo© T 80 £x Non Destructive Testin 8
Hem Barcode % % % % % % % % % x % % % % % % Type | Temp. ECT UT PA
1 BODD374234 017 002 0,008 050 0,014 0,01 0,006 001 0,02 0,001 0,001 0,001 0,321
2 8000365177 0,17 0,02 0,004 0,70 0,023 0,10 0,020 0,11 042 0,001 0003 | 0001 0,346
3 BO003STHL 8,16 0,02 0,002 0,80 0,012 0,06 0,018 0,08 024 0,001 0.005 0,001 0,330
4
5
G lyuGood WS Kaysak DikigiiWeld Seam ]EN 10249-1 CE iapsamiScope: Onayl roved B
¥S :Akma Muk./Yield Strength(Nfmm*2) {FETom GivdefFull Body [ 20mmX20mm’ den - 120mmX120mm “ye Kadar, Katite Mi I.: :”' GG ':;
TS :Cekme Muk Tensiie SteengthiNimm"2) 81 Mackatamamiatking katmdik 9,50 rrony'den 8 men'ye kadat Kare protil ity ""W
€ :UzamalElongation (R} vwws Paket ici adetfPieces per bundie Fram 20mmx20mm up to 120mmx120mn
B: Havsalil Bevelled Thickness: from 1,  S0mms up to Emn square prolile
VOC: Gorael Kontrol Visual8Dimensional Check 1 Enine/Transwarse: t0mmK30 e “den 100x153 ' ye kadar,
EX: Ganistetme? Exparding <{ws: Kaynak DikigiWeld Seam katmiik 1,50 mn'den § mm'pe kidar diktsrgen profil
4T Hidrostatik Test! Hydrostatic Yext(Bar} - |€cT: Eddy Cutrent Test From 10msmx3Omm up to 100mmx150min
{E Darte Evpjisithrynsct Emergy “lur: glsrasonic Test  Thickness: from 1.50mm up to Smen rectangulet prolile
TT Tost Sicakligi Test Temp.for mpast Testing Al Phased Array &5 5medemn <3 165, Yraen'ye: kodar
HT TIME: Saniye! Swcond F: DU Katintik 1,50 menden & man'ye kasat Kare peofit dairesel profif
FT: Yaseiitma Flattanain 7 BorulPipe From & 1amm 31655 mm
BO: BukmeBending G [ Thickness: from 1,80mm up to 6mm Citculer profile
Bu Sertitika SONMEZLER METAL DEMIR GELIK INg SAN VE TiC. A%, tretilen ve siparis uygun teyit ederiz.

GELIK INS SAN VE TIC. A S and comp! with the requirements of the product description

These results are certified by SONMEZLER METAL DEMIR




g : TEST CERTIFICATE

EBE LGRS 2004 TYRE 2.7 %i e ¥@
T i

e § St
E LA Y

TR HAAES TIEIRUCE. BT G 85 ;Sﬂ;«wb,(‘;x\
L B OB @ B Yoy
3 gy
; Exes sarE ER TR
FICHEPTR S BRI SRR AR REORE B (3333

BEECPANE B PROVLEILYS

AL ComnOIL XY,
1

AR FIIT peade | B € B L

AT “;:;M Grade i fpros LR i vy FEIEE R n?’ s 3
i POTTR e P ywdng L pgss, £ g
bt B Sy viegalon L wam
e
pie £ i ox
SERH e ]Lm
JONE: > S . 29 o

" o At Y B 5 KRR




.
MALZEME TEST SERTIFIKASI i RO o
UK Sayta/Page: ;0
MILL TEST CERTIFICATE o e T ot L o
Adress : Bang Mahallesi. 1805/3 Sokak.No:5/A Gebze Kocaeli. o ~ Sertifika TarihilCertificate Date 5 23012024
Tel 1490 262 644 00 20 PBX. [Wistert Adi ve Adrasi: LLC METALICAZUEV EN 10219 NO: 2797 CPR 795327 Sertifika Normu/Certificate Norm H EN 10204:200413.1
Fax :490 216 515 48 86 Nasie ard Addrass of the Cixtlomer: 140.2028, Moldova, Chisinag £t. G. Asaki, 62 - 22 Satrs BelgesiOrder No :  SSPAD17864
Web :www.sonmeziermetal.com.tr 3
EN 10219 DOP NO: SNM.DOP.001T Sefer N o No 4 RGR789
Uriin Bilgisi ve Mekanik Testler/Product Inf and Mechanical Tests
Sira Tio Ebat Barkod Diskiim i = Giretim Normu Kalite vs s £ N.BSigesi | N.Yénd | N.jeki ‘f ‘25 ':E A‘s T | Nosei |NGengigii ®YT ‘:“,:E
Ttem Type Sire Barcode Heat Productiorn Nosm Steef Grado Nimm® | Nimm® % §. tocation | $.Direction | STypes ¢ 4 0 i % ‘c SType | SWidth BAR o,
1 10.0 mm Plaka | 1500x6000 | B0O00437750 | PE20439-011 10620 SSPA-017864 URZO-QSQGZ}OOLOM S8R 305 420 332
2 10.0 mm Plaka { 1500x6000 | B0D0436389 | PE20439-011 11330 SSPA-017864 UR20-068622-001-002 S2IVR 305 420 332
2
4
5
Kimyasal ve Diger Testler { Chemical and Other Tests
Sira Barkod [ St s Wn 3 Al Cr Mo Ni Cu N T v Nb Ceq CERW CEPCM o Heat Treatment R e ” . Non Destruciive Testn .
tter Barcode % % % % % % % % % % % % % % % % % Type Temp. ECT T PR
1 8000437750 016 001 0,012 0,61 0,018 003 0.006 0,02 0,06 0,001 0,002 0,002 0270
2 B0O00438389 g,16 0,01 0.012 8,61 0,018 003 0,006 0,02 0,06 0,001 0,002 0,002 0270
3
4
5
£ TS FoyneR B e Seam TEN 162151 CE KapeamiScope: ShayiApproved By
VS Ak Mk Yield StrengshiNmev=2} . |FB: Tom GovdeFult Body 20mmX20mm’ der - 120mnX 120 ‘ye Kadar, MU i Craniity Manager
TS ;Cekme MukSTeasile Strength{N/mmn2) M MarkatamaMarkiog. Katmitk 1,50 mnyden 6 mm'ye Kadar kare profit s Rﬁ L ONER e
€ Uz Ehoryation (4] PiapeB: Pakel igi adethieces per bundle F ron 20mmx20mm up to 120mmx120mm -
B: Havsah! Bevelied Aopegituginel | i trom 1,50mm up to 6 profite
VOC: Gorsel Kontrolf Visual&Dimensional Check 1~ |7: Eninerrratgwerse 10mmX30 im ‘den 100x150 mmm'ye kadac,
EX: Genisintmed Expatding WS Kaynak DifiyiWeid Sdam Katmnitk 4,50 mm’den & mm'ye kadae diktorgen profit
HT: Hidrostatik Test! Hydrostatic Yexy(Bac) | ECT: Eddy Current Test From 10mmx30men up to T80mmx150mm
1€ :Dache Enerjisitmpact Energy 1 JUTZ Ultrasonic Test Thickness: trom 1.50mm up to Smm rectanguler protite
TT :Test Sicakligf Test Temp.for impiact Texting PA: Priased Array 65 18mm'den <3 165, imarye Kadas
HT TIME: Saniye/ Second F: Quz/Fiat Kafiniik 1,50 mm’den § mnv'ye Radae kare profil daireset profit
FT: Yaustitmal Flattannin P: Boruips From & 19mm 65,1 min 3
80 Bukme/Banding Thickness: from 1,50mm up to §mm cicculer profile Lt
Bu Sertifika SONMEZLER METAL DEMIR GELIK IN$ SAN VE TIC. A.S. tarafindan diretit dartlara ve siparis k uygun oldugunu teyit ederiz.

These results are certified by SO

NMEZLER METAL DEMIR CELIK INS SAN VE TIC. A.S. and compl with the

uirements of the product description.




AD1 MILL'S TEST CERTIFICATE AD2 atof
Manufacturer: (ACC.TO EN10204 /3.1) Transport: m
BAS STEEL PROFILE SRL A3
strVoczalinaia 28, Taraclia, Moldova No. 2031 Date: 22.03.2024 profile
Phone:+373 78 436 481 B03-B0GE 812 808
ApbiWelded cold sized tubes Total weight, Kg  [Total Length, m Pieces: l&mﬂ&s:
Customer: METALICA-ZUEV STEEL Grade S235IRH, 22624 172800  {meters) 148 | s
Direct welded EN 10215-3/2
AD7 | Package wrapped with 6 straps through the side S235IRH
Contract No. 1D SO0% HOT on the weld ssam, NOT or the weld ssam scc, EN 190 1088, c €
Specification Na QOIS X
Order No.- lmmm, straight cut from mill a4
Destination Moldova
! {Mechanical Test U?;
T B3 BIOT Steel BO7 Heat T2 (& TIY T Iy BUZ 2ies)
Dimension{mmj} W.T{mm} Grade Nr. Bundles Direction of the Test | ReH R A Ra Hydraulic
| test pieces temperature pm  lsure, barmin.
140x100 41S2351RH 100193152 . 8132889 L ambient 289 4027 30 -
140x100 &hﬂmﬂ 0020\152 2132889 i ambient 289 402 30 4y
140x100 sfszz_gsaa jo0z1NIS2 8132889 L ambient 289 402 30 .
140x100 alsz3sme looas\isz 8132889 L bient 289 402 30 -
140x100 41S2351RH |0017\I52 713423 L bi 284 378 36 -
140x100 4[52350RH_ 10D1I6\IS2 713423 L ambient 284 378 36 .
3406100 : 4152351RH sy - 833288 [ ambient 294 427 29 -
1A0x100 AlS235iRH | |0014\152 813288 1 ambient 294 427 29 -
140100 4[52351RH  jOO15\152 813288 L ambient 234 427 29 -

vl checked wthoutany objecton

We state an our sole responsibilty that the delivered products are In conformity with prod




AL MILL'S TEST CERTIFICATE m}v AL0 ,
Manufacturer: (ACCTO EN10204 /3.1) ransport: w 5 sm
BAS STEEL PROFILE SAL AO3 _
str.Voczalinaia 28, Taraclia, Moldova {ro. 2031 Date: 22.03.2024 profite
Phone:+373 78 436 481 _ BO3-H06 B12 BOS
ADG{Welded cold sized tubes Totalweight, Kg  [Total Length, m Pleces: i&mdfes:
Customer: METALICA-ZUEV STEEL Grade S235IRH, 22624 1728,00  (meters) 144 s
Direct welded EN 10219-1/2
AQ7]Package wrapped with 6 straps through the side 5235IRH
Contract No. 1D 00% NOT on the weki sesm. NIT on thw weki seam scc. EN 150 1088 , i ( €
Specification Ne 0015/1D .
Order No. _ |ptain ends, straight cut from mill S 2178
: jDestination Maoldova l 5 :
b4 ¥ 2
i : i Chemical Compoition : €71092
1 gos 808 Steel BO7 c 5 Mn 5 i P Cr Ni u As N Al
Dimension{mm| W.T.mm] |Grade Nr. Bundles Heat x100 | x100} x100 %1000 %1000 x100 x100 x100 %100 %1000 x1000
10100 4152351RH  jo019\152 8132889 120 | 201 430 216 190 30 .38 1f 138 g
140x100 4|s235iRH__ joo20\152 8132889 120 | 20] 430 27,0 19,0 3.0 1.0 10 9
j140x100 als23siRH  loo2ius? 8132889 120 | 20] 430 270 19,0 30 10 10 9 ;
140%100 4|s235RH  Jooiguasz 8132889 2o | 20] a30 270 : 19,0 30 10 10 E
140x100 4ls2asiRH Jo01\152 713423 120 F14 | 380 240 18,0 2,0 1.0 1.0 9
1406100 . alsaasime - looie\is2 713423 120 | 14] 380 24,0 180 20 10 10 g
140x100 4/5235iRH 7152 ‘ 813288 120 | 20| 430 270 19.0 30 10 10 g
§140x100 4{5235IRH 00141152 813288 120 | 20| 430 210 19,0 30 10 1,0 9
140%100 4[S2350RH  [0015\152 8132688 120 | 20] 430 27,0 19,0 3,0 1,0 1.0 g

Oinein 3 Sovions ¥



, ADY MILL'S TEST CERTIFICATE #02 A0
Manufacturer: (ACC.TO EN10204 / 3.1} transport: Ms sm
BAS STEEL PROFILE SRL a03) - :
strVoczalingia 28, Taraclia, Moldova i, 2031 Date: 22.03.2024 #
Phone:+373 78 436 481 BO3-BOG B12 808
ADG|Welded cold sized tubes Total weight, Kg  [Total Length, m Pieces:  fBundles:
Customer: METALICA-ZUEV STEEL Grade S235/RH, 22624 172800 (meters) | 144 ’ [
|Direct wetded EN 10219-1/2
AO7}Package wrapped with 6 straps through the side S235/RH «
lmﬁm i : ; 100% NDT o the waid seam. NOT on the weid seam ace. EN 1SO 1088 , f c (
Specification Ne 0015/1D . ,
Order No. - lmn ends, straight cut from mill ; . 2174
Destination . Moldova o : e
: Product description -
Nr. BO7 | i 801-802] 1 B09 { 810} B11 T Bi3
5 - 3 } roed < Netto Welght ! Brutto
at.|  Nr.Bundies Heat Product Dimension{mm} Thicknessimm) |Lengthimm] Deviation Bundles Pleces (Ke] _jweight kel Meters ’
110019\152 8132889 ' S2ISIRH-EN 10219-1/2 1A0X100 4 12 000 +50/-0 1 16 2500}~ 192 -
2{0020\152 8132889 S23SIRH-EN 10219-1/2 140x100 4 12 000 450/-0 1 16 2477} 9] ' :
3{0021\152 813288-9 S23SIRH-EN 10219-3/2 140x100 4 12 000 450/-0 1 16 2510} 192
41001B\IS2 - | B132889 S235IRH-EN 10219-1/2 140300 4 12 000 +50/-0 1 16 2491} : 192
5100174152 713423 S235IRH-EN 10219-1/2 ; 140x100 ‘ﬂg 4 12 0600 +50/-0 1 16 2515} 192
6/0016\152 713423 | SUSBIRM-EN 10219-1/2 140x100 4 12 000 +50/0 1 16 25431 192
Finas B13288 S2A5IRH-EN 10219-1/2 - 140x100 4 12 000 +50/-0 1 16 2495}~ 192
8{0014\152 813288 $23SIRH-EN 10219-1/2 140x100 4 12 000 +50/-0 1 16 2541}~ 152
910015\152 813288 S235)RH-EN 10219-1/2 140x100 4 12 000 +50/-0 1 16 25511~ 182

Dava t Sromes X



seaua Hunedoara - Santuhalm, nr. 4, Cod 331111, Hunedoara-Romania
ArcelorMittal
ArcelorMittal HUNEDOARA S.A:
CERTIFICAT DE INSPECTIE / INSPECTION CERTIFICATE
SR EN 10204:2005 ( EN 10204:2004 ) 3.1 Quality Inspection & Statistics
Hunedoara-Romania Cod 331111
stinatar / Destined to: Nr./ No.: Data / Date
Thyssenkrupp Materials Romania 1450092081 14.03.2024
resa/Address: b-dul Basarabiei, 256, 0301 71, BUCURESTI Comanda nr. / Order no.: Comanda data / Order date:
ra/State: Romania 5332 23.01.2024
gon/Wagon / Auto/Truck:
103VYD/HDOSVYD
indard de marca / Material norm: SR EN 10025-2:2019
rcaj color:
P:  AMHU-2/05 CPR-13-1
servatii /| Remarks:
Toleranta la Incercari mecanice/Mechanical tests
t/|Nr.Sarja/| Marca/ Produs/ |Buc./ ca""“‘_‘”' Lungime / '"'I'g'm“ ReH | Rm A5 Incovoiere prin soc / Charpy impact test
em| Heat No | Quality Product |Pieces| Quantity | Length | T
To length Tip epruveta’ | Temp Kv1 Kv2 KV3 |Medie KV /
tto] mm] mm | Nmm?] | (Nmm?) | %] |Type of semple Average
°c [ Ll 1] KV
1 73266 [S275J0+M IPE300 8 4.102 12100 | -0/+100 | 333 455 32,0 300/10 0 76,0 72,0 64,0 70,7
Compozitie chimica pe otel lichid/Chemical analysis of the liquid steel [%]
) NeSatal | ¢ | omn | osi | s | P e [ N |cu|mMo| Ti| Vv |a|sn| B |N]| N |opm H(ppm) [ CEV
.em| Heat No
1 73266 0,150 | 0,580 ) 0,220 | 0,015 | 0,017 | 0,070 | 0,090 | 0,350 | 0,020 | 0,001 | 0,003 | 0,002 | 0,014 |0,00020,0008|0,0085 0,295

+ hereby declare that the invoiced goods are processed without incorporating iron and steel products originating in Russia or Belarus and thatthe invoiced goods are in conformity
1 the EU Regulation no. 833/2014 of July 2014 and all further amendments accordingly.

lizare preconizata/lntended uses:
rabilitate/Durability: Compozitie chimica / Chemical analysis
dabilitate/Weldability: CEV

bstanta reglementata/Regulated substance: Performanta nedeterminata/No performance determined

rcajiMarked: SR EN 10025-1:2005 ( EN 10025-1:2004 )
prafata/Surface: SR EN 10163-3:2005, clasa C, subcl.1 ( EN 10163-3:2004 )
nensiuni/Dimension: SR EN 10365/2017; EN 10365/2017

. la dim. si forma / Tolerances on dimension and shape: SR EN 10034/1995; EN 10034/1993

Structuri metalice si/sau structuri mixte otel-beton/Metalic structures and/or mixed structures steel-concrete

terialul mai sus mentionat nu prezinta radioactivitate

2 above mantioned material has not displayed any radioactivity

pectia Calitatii si Statistici/Quality Inspection & Statistics
Quality Manager:lleana Cristea Eng.

Intocmit/Elaborate:

FLORIN VIOREL DRAGOI

Form.PC-12 rev.5
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